
Process Design Manual For 
Small Wastewater Works

DJ Nozaic & SD Freese

TT 389/09

Water Research Commission

T
T

 3
8

9
    P

ro
c
e

s
s
 D

e
s
ig

n
 M

a
n

u
a

l F
o

r S
m

a
ll W

a
s
te

w
a

te
r W

o
rk

s



PROCESS DESIGN MANUAL FOR  
SMALL WASTEWATER WORKS 

 
 
 
 
 
 
 
 
 
 
 
 

Report to the  
Water Research Commission  

 
by 
 

DJ Nozaic and SD Freese 
 
 

on behalf of 
Waterscience CC 

 
 
 
 

  
 
 
 
 
 
 
 
 
 
 
 

WRC REPORT NO. TT 389/09 
APRIL 2009 



 ii

 
Obtainable from 
 
Water Research Commission 
Private Bag X03 
Gezina 
0031 
 
 
 
 
 
 
The publication of this report emanates from a project entitled “Design Manual for Small Sewage 
Treatment Works” (WRC Project No. K5/1660) 
[...]
In addition, many criteria are available on the Internet, particularly from the USA. Comprehensive tables 

from the British Water website and the Washington State (USA) website are shown below as examples. 



 20

TABLE 2.5.2: British Water:  Table of Loadings for Sewage Disposal Facilities 

Expressed per person / activity / day (unless otherwise specified) (Ammonia as N) 

 Flow 
l 

BOD 
g 

Ammonia 
g 

DOMESTIC DWELLINGS 

Standard residential 

Mobile home type caravans with full services 

                                                                  

 

200 

180 

 

60 

75 

 

8 

8 

INDUSTRIAL 

Office / Factory without canteen 

Office / Factory with canteen 

Open industrial site, e.g. construction, without canteen 

*Full-time Day Staff   

*Part-time Staff (4 hr shift)   

 

50 

100 

60 

90 

45 

 

25 

38 

25 

38 

25 

 

5 

5 

5 

5 

3 

SCHOOLS 

Non-residential with canteen cooking on site 

Non-residential without a canteen 

Boarding school (i) residents 

                            (ii) day staff (including mid-day meal)   

 

90 

50 

200 

90 

 

38 

25 

75 

38 

 

5 

5 

10 

5 

HOTELS, PUBS & CLUBS

Hotel Guests (Prestige hotels)  

Hotel Guests (3 & 4 hotels)  

Guests (Bedroom only – no meals)   

Residential Training/Conference Guest (all meals)   

Non residential Conference Guest   

Drinkers  

HOTELS, PUBS & CLUBS continued 

Holiday camp chalet resident  

Resident Staff  

Restaurants - Full Meals - luxury catering  

- pre-prepared catering    

- Snack Bars & bar meals  

- Function Rooms including buffets    

- Fast Food i.e. (roadside restaurants)  

- Fast Food Meal (burger chain and similar)   

Students (Accommodation only)                                                    

 

300 

250 

80 

350 

60 

12 

 

227 

180 

30 

25 

15 

15 

12 

12 

100 

 

105 

94 

50 

150 

25 

15 

 

94 

75 

38 

30 

19 

19 

12 

15 

56 

 

12 

10 

6 

15 

2.5 

5 

 

10 

10 

4 

2.5 

2.5 

2.5 

2.5 

4 

5 

AMENITY SITES 

Toilet Blocks (per use 

Toilet (WC) (per use)   

Toilet (Urinal) (per use)  

Toilet Blocks in long stay car parks/lorry parks (per use)   

Shower (per use) 

Local community sports club, e.g. squash, rugby & football  

10 

10 

5 

10 

40 

20 

40 

112 

12 

12 

19 

19 

19 

25 

2.5 

2.5 

2.5 

4 

2 

5 

6 



 21

TABLE 2.5.2: Continued Flow 
l 

BOD 
g 

Ammonia 
g 

AMENITY SITES 

Swimming (separate pool without sports centre)   

Health Club/Sports Centre   

Tent sites   

Caravan Sites - (i) Touring not 

                         (ii) Static not 

                         (iii) Static fully  

 

10 

50 

 

100 

100 

180 

 

12 

19 

 

44 

44 

75 

 

2.5 

4 

 

8 

8 

8 

HOSPITALS & RESIDENTIAL CARE HOMES 

Residential old people / nursing     

Small hospitals   

Large hospitals                                                                               

 

350 

450 

Assess 

  

*Staff figures also apply to other applications 

 

TABLE 2.5.3: Design Basis for New Sewage Works (Washington State) 

 

DISCHARGE FACILITY 

 
Flow 

l/d 

 
BOD 
g/d 

 
SS 
g/d 

Flow 
Duration 

h/d 
Dwellings per person    

Schools with showers and cafeteria per person   

Schools without showers and with cafeteria per person 

Boarding schools per person   

Motel (rooms only) per room   

Trailer (caravan) courts at 3 persons per caravan per site       

Restaurants per seat                                                                

Highway restaurants per seat                                                   

Highway rest areas per person                                                 

Service stations per vehicle serviced                                        

Factories per person per 8-hr shift                                            

Shopping centres per 100 m2  of floor space                         

Hospitals per bed                                                                      

Nursing homes per bed                                                            

Homes for the aged per bed                                                     

Doctor’s office in medical centre per 100 m2                            

Laundromats, 9 to 12 machines per machine                          

Community colleges per student and faculty                            

Swimming pools per swimmer                                                  

Theatres, drive-in type per car                                                 

Theatres, auditorium type per seat                                           

Picnic areas, per person                                                           

Resort camps, day and night, with limited plumbing per 

campsite 

 Luxury camps with flush toilets per campsite                          

380 

60 

40 

285 

490 

1100 

190 

680 

20 

40 

55-130 

750-1140 

1140 

750 

380 

1800 

1800 

60 

35 

20 

20 

20 

 

190 

380 

90 

18 

11 

90 

118 

272 

90 

318 

5 

5 

14-32 

5 

272 

136 

90 

45 

130 

14 

0.5 

5 

5 

5 

 

23 

45 

90 

18 

11 

90 

118 

272 

90 

318 

5 

5 

14-32 

5 

272 

136 

90 

45 

130 

14 

0.5 

5 

5 

5 

 

23 

45 

24 

8 

8 

16 

24 

24 

16 

24 

24 

16 

8 

12 

24 

24 

24 

12 

16 

12 

12 

4 

12 

12 

 

24 

24 

 



 22

Care should be taken when applying these criteria as they do not necessarily relate to local conditions. In 

particular, the USA criteria for dwellings have a high per capita load due to the widespread use of kitchen 

waste-disposal units. Where no local criteria appear to exist however, they can serve as a guide and can 

be related to other criteria for which a local equivalent is available. 



 23

2.6 PROCESS SELECTION 

2.6.1 INTRODUCTION 

Process selection is sometimes straightforward, but is often complex and involves a large number of 

factors. The result depends on the primary objective which may either be the best technical solution at an 

efficient cost, or the best available solution for the finance available. It also depends on other 

considerations such as the available operating expertise, the maintenance and engineering capabilities of 

the client, the availability and cost of power and chemicals, the distance from large cities where technical 

and backup resources are available, and the climatic factors involved. 

 

As a general principle, process selection should arrive at the simplest practical solution that will achieve 

the desired objective. Although there are often complex biochemical processes involved, wastewater 

treatment processes are generally not all that High-Tech in nature. However the ability of clients to 

operate activated sludge processes (especially nutrient removal plants), and to maintain machinery in 

efficient working order needs to be established before making a decision. The ability of operating staff to 

operate complex processes such as occur in a reclamation plant needs also to be considered before 

making an appropriate decision on re-use of water or effluent. 

 

In general the objective of wastewater treatment is the removal of suspended solids and reduction of 

COD or BOD, and ammonia. Choice of the process most applicable will be influenced by the proposed 

plant size, type of waste to be treated, and degree and consistency of treatment required. Some of the 

considerations involved are listed below. 

 

The selection of primary solids separation automatically involves the need for separate sludge treatment 

and dewatering processes. This is not justified on small plants for reasons of cost and complexity. As a 

reasonable generalisation for cut-off, plants of 10Ml/d and smaller should not have primary sedimentation 

and many plants larger than this are also of the extended aeration type. 

 

Notwithstanding the above, very small plants of package plant size for housing estates are often best 

served by the installation of septic tanks as a first stage for solids removal and sludge accumulation, as 

well as some biological load reduction. 

 

Effluents of high strength are often well suited to a first stage anaerobic process which reduces the 

biological load without high power consumption. Effluents from the anaerobic first stage or high rate 

aerobic process are then treatable by either activated sludge in one of its variants, or by a low rate fixed 

film process as a second stage to achieve the necessary discharge standards. High rate plastic media 

filters are a reasonable alternative to primary anaerobic treatment as they are low in energy requirement, 

but the plastic medium is relatively expensive. 



 24

 

Nutrient removal processes are less successful as a second aerobic stage of treatment than as a single 

stage aerobic process, due to the removal of readily biodegradable COD in the primary stage. 

 

The selection of process depends on land availability. With unlimited land a pond system has much to 

recommend it. Smaller areas could use aerated lagoons and maturation ponds, or mechanical plants 

followed by a pond or a wetland. Highly built-up areas will require mechanical plants, sometimes on two 

levels and using high-rate compact processes. 

 

The level of operating skills available is important. No plant can be fully automated, but some processes 

require less attention than others. For very small plants, fixed film processes with septic tanks may often 

be preferable to variants of the activated sludge process, although sequencing batch reactors (SBR’s) 

reduce some of the operating attention required. 

 

The positioning of the plant is relevant. Plants adjacent to residences should be quiet and odour-free and 

this will influence process selection.  

 

Where sludge treatment is necessary, the choice of sludge treatment process, thickening and/or 

dewatering will depend on the land availability and the disposal route available. Land disposal, landfill 

disposal, composting, and incineration all have different requirements. 

 

The cost of power is important. High power costs move the choice towards anaerobic and fixed film 

processes. Low power costs favour aerobic digestion and activated sludge. 

 

Climatic factors also need to be considered. Cold winters would necessitate long sludge age activated 

sludge plants for continued nitrification, and well-insulated mesophillic digestion of sludge. Warm climates 

would allow lower sludge ages and cold digestion. 

 

Mechanical complexity is an issue. It would not be advisable to install complex machinery in a plant for a 

small municipality in a remote rural area. Conversely a plant for a mining village where there is mine 

maintenance staff available would tolerate a mechanised approach using machinery rather than a large 

labour force. 

 

Finally, but importantly, the process selection should be suitable for achieving the discharge or effluent 

standards that are  required for the particular application (see Chapter 2.8). 

 



 25

2.7 TREATMENT SEQUENCES 

2.7.1 INTRODUCTION 

In designing a wastewater plant some process choices limit the number of alternatives possible for 

subsequent treatment, or predicate the need for additional processes such as sludge treatment or 

dewatering. As in many other fields, the guiding principle should be to keep it simple. This is particularly 

the case for very small plants where skilled operation may not be available. On much larger plants it may 

be economically beneficial to have primary sedimentation, anaerobic digestion and mechanical 

dewatering or sludge drying beds. However on small plants it may be best to have a septic tank and a 

fixed film aerobic process.  

 

The tables below are not fully comprehensive but are intended to give a guide as to options available to a 

designer at various stages of the selection of processes. 

 

2.7.2 VERY SMALL PLANTS (SINGLE DWELLING UP TO 

APPROXIMATELY 500 Kl/D) 

2.7.2.1 Primary Selection 

No Head of Works (No Screens, degritters or flowmeter). 

2.7.2.2 Process Choices Available 

1. Pond system 

2. Septic tank followed by soakaway 

3. Septic tank followed by RBC or Submerged Media Reactor 

4. Septic tank followed by activated sludge (Usually slightly larger plants in this range). 

2.7.2.3 Disinfection Choices Available 

1. None (soakaway, maturation ponds, wetlands, irrigation) 

2. Chlorination and discharge to watercourse or irrigation (HTH (calcium hypochlorite) pills, sodium 

hypochlorite solution) 

3. Ultraviolet (UV) Irradiation and discharge to watercourse or irrigation. 

 

2.7.3 SMALL PLANTS (500 Kl/D UP TO 2 000 Kl/D) 

Plants in this size range will have a head of works, with screening and degritting, and usually either a 

flowmeter or some other form of flow measurement. 



 26

2.7.3.1 Primary Selection 

No primary sedimentation. 

2.7.3.2 Process Choices Available 

1. Extended aeration activated sludge 

2. Sequencing Batch Reactor (SBR) 

3. Maturation ponds or wetlands after aerobic treatment 

4. Sludge lagoons 

5. Sludge drying beds. 

2.7.3.3 Disinfection Choices Available 

1. Chlorination by sodium hypochlorite solution or commercial granulated calcium hypochlorite with 

solution feed  

2. UV irradiation. 

2.7.3.4 Effluent Disposal Choices 

1. Discharge to watercourse or wetland 

2. Low grade re-use. 

 

2.7.4 MEDIUM SIZED PLANTS (2 Ml/D TO 10 Ml/D) – NO PRIMARY 

SEDIMENTATION 

Plants in this size range will invariably have a head of works that will probably be mechanised 

2.7.4.1 Primary Selection 

No primary sedimentation. 

2.7.4.2 Process Choices Available 

1. Extended aeration activated sludge 

2. Maturation ponds or wetlands after aerobic treatment 

3. Sludge lagoons 

4. Sludge drying beds 

5. Mechanical sludge dewatering (DAF, belt press, centrifuge). 

2.7.4.3 Disinfection Choices Available 

1. Chlorination by sodium hypochlorite solution or gas chlorination  



 27

2. UV irradiation. 

2.7.4.4 Effluent Disposal Choices 

1. Discharge to watercourse or wetland 

2. Low grade re-use 

3. Re-charging groundwater. 

 

2.7.5 MEDIUM SIZED PLANTS (2 Ml/D TO 10 Ml/D) – PRIMARY 

SEDIMENTATION PROVIDED 

Plants of this size will usually have a mechanised Head of Works. 

2.7.5.1 Primary Selection 

Primary sedimentation provided. 

2.7.5.2 Process Choices Available 

1. Conventional Activated Sludge or Variants 

2. Biological (Trickling) Filters 

3. Maturation ponds or wetlands after aerobic treatment. 

2.7.5.3 Sludge Processing Choices 

1. Anaerobic Sludge Digestion (cold, mesophillic, or thermophillic) 

2. Sludge drying beds 

3. Mechanical sludge dewatering (DAF, belt press, centrifuge). 

2.7.5.4 Disinfection Choices Available 

1. Chlorination by sodium hypochlorite solution or gas chlorination  

2. UV irradiation. 

2.7.5.5 Effluent Disposal Choices 

1. Discharge to watercourse or wetland 

2. Low grade re-use 

3. Re-charging groundwater. 

 



 28

2.7.6 LARGE PLANTS (> 10 Ml/D) 

These are beyond the scope of this manual but most of the choices for medium-sized works remain valid. 

There is more likelihood of re-use being made of the effluent from larger works, as this represents 

significant quantities of water, and the scale of use justifies the more sophisticated treatment processes 

that are required. 

 

 

 

 

 

 

 



 29

2.8 EFFLUENT DISPOSAL AND DISCHARGE STANDARDS 

2.8.1 INTRODUCTION 

Discharge of wastewater effluent to a water course or by irrigation is controlled by Government 

legislation, namely Section 39 of the National Water Act, 1998 (Act No. 36 of 1998). This is available from 

the Department of Water Affairs website and as it is periodically revised, it is advisable to access the 

latest version from the website., , The latest version at the time of publishing this manual is provided 

below for ease of use..  

 

The Act specifies the volumes of wastewater effluent that can be irrigated to land, or discharged to a 
[...]
6.3.2.3 Dimensions  

The minimum distance from the influent inlet to effluent weirs should be at least 3 m for all tank 

configurations unless special provisions are made to prevent short-circuiting. The side-water depth (SWD) 

of mechanically cleaned tanks should not be less than 2 m for primary clarifiers and those following fixed 

film reactors. Final activated sludge clarifiers should have side-water depths of at least 3 to 3.5 m. If depth 

limitations due to ground conditions are less than the minimum recommended, the overflow rate should 

be reduced by 0.15 m/h. for each 300 mm of SWD under that recommended for clarifiers. It is preferable 

that the sludge collector scraping mechanism be at least 2 m below the water level.  

6.3.2.4 Channels  

Inlet channels should be designed to maintain a velocity of at least 0.3 m/s at one-half design flow. Where 

minimum velocities are less, provisions should be made for the re-suspending of the solids. Corner fillets 

or channelling should be provided to eliminate corner pockets and dead ends. The width of effluent 

channels should be at least 300 mm. The bottom of the channels at the outlet structures should be at 

least equal to, or above, the water levels of the downstream treatment units. The effluent channel and 

discharge pipe-work should be sized to prevent weir submergence at the peak hourly flow. The bottom of 



 110

effluent channels should be at least 300 mm below water levels maintained in the clarifiers, except for 

small package plants.  

6.3.2.5 Baffling and Scum Removal  

Scum baffles should be provided around all PST’s with a flow capacity of greater than 1 Ml/d. The baffles 

should be located at the water surface to intercept all floating materials and scum. Baffles should extend 

at least 75 mm above the weir plate elevation and 300 mm below the water surface. Stilling chamber 

diameters should not be less than 20% of the tank diameter and should have a depth of 55 to 65% of the 

SWD. The maximum inlet velocity to a centre inlet well should not exceed 1 m/s. The outflow velocity 

should not exceed 4.5m per minute.  

6.3.2.6 Submerged Surfaces  

The topside of beams, troughs or similar construction components shall have a minimum slope of 1.4 

vertical to 1 horizontal; the underside of such components shall have a slope of 1-to-1 to prevent the 

accumulation of scum and solids. 

6.3.2.7 Weirs  

Weir plates shall be adjustable for levelling and sealed against the effluent channel. Weirs should be 

located to optimise actual hydraulic detention time and minimise short circuiting. Circular tanks, with 

centre-feed inlets, should be provided with a full weir. Weirs should be of the saw-tooth or serpentine type 

to allow for better weir overflow and flow distribution.  

6.3.2.8 Weir Loadings  

Hydraulic loading criteria in tank design should be based on the sum of plant inflow and recycle rates  

 

Weir loadings should not exceed 7.5 m3/h per metre weir length for primary, intermediate or final 

sedimentation, at peak hourly flows on small plants (less than 500 kl/d) unless select design parameters 

are considered; (such as, depth, surface area, detention time, horizontal and/or vertical velocities, solids 

density) when higher weir loadings may be applied. Weir loadings at peak hourly flows in intermediate 

sized plants (with average design flows typically 0.5 to 5 Ml/d) should not exceed 10 m3/h.m of weir 

length for primary and intermediate clarifiers, and on larger plants should not exceed 15 m3/h.m of weir 

length. The weir loading on activated sludge clarifiers should not exceed 10 m3/h.m of weir length.  

 



 111

6.3.3 DESIGN OF PRIMARY SEDIMENTATION TANKS  

 

 

Sedimentation tanks are generally 

circular in plan unless this is 

precluded by site constraints. 

Rectangular tanks require special 

care in the arrangement of inlets, 

outlets and sludge removal, and 

weir loadings are often a limiting 

factor 

 

 

 FIGURE 6.3.1: Typical primary settling tank (courtesy eWISA) 

 

The following criteria should be adhered to when designing primary sedimentation tanks: 

 

Primary Tanks: 

 

Dortmund type tanks Parameters 

Slop of cone Not less than 60° to horizontal 

Depth of cylindrical section Usually 15% of tank diameter, but not less than 

0.6 m 

Diameter of stilling box To give a downward velocity in the box at 

PDWF of 40 to 50 m/h 

Level of stilling box below level of cylindrical 

section of tank 

To be as steep as possible provided the 

upward velocity through the horizontal annulus 

at PDWF is not more than 5 m/h 

Depth of scum board below TWL 300 to 400 mm 

Distance between scum board and overflow 

weir 

Maximum of 300 mm 

Hydraulic head of sludge draw-off Minimum of 2 m 

Diameter of sludge lines 150 to 200 mm  

Retention period of PDWF Minimum of 1.5h 

Upward velocity at ADWF Maximum of 1.2 m/h* 

Upward velocity at PDWF Maximum of 2.4m/h* 

* Use whichever criterion gives the largest diameter tank 

 



 112

Note: Re-circulated effluent should preferably not pass through primary sedimentation tanks, but if 

provided for in the design, should be allowed for in calculating the upward velocity. 

 

 

Scraped Rotating Bridge type tanks Parameters 

Depth of stilling box below TWL Not less than 65% side wall depth 

Depth of scum board below TWL 

i. without mechanical skimmer 

ii with mechanical skimmer 

 

 

Minimum of 500 mm 

Minimum of 300 mm 

Distance between scum board and overflow 

weir 

Maximum of 300 mm 

Overflow weir loading at PDWF Typically 7.5 m3/h per m (small plant) 

Retention period of PDWF Minimum of 1.5h 

Upward velocity at ADWF Maximum of 1.2 m/h* 

Upward velocity at PDWF Maximum of 2.4m/h* 

* Use whichever criterion gives the largest diameter tank 

 

Note: Re-circulated effluent should preferably not pass through primary sedimentation tanks, but if 

provided for in the design, should be allowed for in calculating the upward velocity. 

 

6.3.4 DESIGN OF SECONDARY SEDIMENTATION (HUMUS) TANKS 

Sedimentation tanks are generally circular in plan unless this is precluded by site constraints. Rectangular 

tanks require special care in the arrangement of inlets, outlets and sludge removal. 

 

  

FIGURE 6.3.2: Typical secondary sedimentation tanks 

 



 113

The following criteria should be adhered to when designing secondary sedimentation tanks: 

 

Dortmund type tanks Parameters 

Slop of cone Not less than 60° to horizontal 

Depth of cylindrical section Usually 15% of tank diameter, but not less than 

0.6 m 

Diameter of stilling box To give a downward velocity in the box at 

PDWF of 40 to 50 m/h 

Level of stilling box below level of cylindrical 

section of tank 

To be as steep as possible provided the 

upward velocity through the horizontal annulus 

at PDWF is not more than 5 m/h 

Depth of scum board below TWL 300 to 400 mm 

Distance between scum board and overflow 

weir 

Maximum of 300 mm 

Hydraulic head of humus draw-off Minimum of 1 m 

Diameter of sludge lines 150 to 200 mm  

Retention period of PDWF Minimum of 1.5h 

Upward velocity at ADWF Maximum of 1.0 m/h* 

Upward velocity at PWDF Maximum of 1.5m/h* 

* Use whichever criterion gives the largest diameter tank 

 

Note: Re-circulated effluent should preferably not pass through primary sedimentation tanks, but if 

provided for in the design, should be allowed for in calculating the upward velocity. 

 

 

Scraped Rotating Bridge type tanks Parameters 

Depth of stilling box below TWL Not less than 65% side wall depth 

Depth of scum board below TWL 

i. without mechanical skimmer 

ii with mechanical skimmer 

 

 

Minimum of 500 mm 

Minimum of 300 mm 

Distance between scum board and overflow 

weir 

Maximum of 300 mm 

Overflow weir loading and PDWF Typically 7.5 m3/h per m (small plant) 

Retention period of PDWF plus recirculated 

flow 

 

Minimum of 1.5h 

Upward velocity at ADWF Maximum of 1.0 m/h* 

Upward velocity at PDWF Maximum of 1.5m/h* 

* Use whichever criterion gives the largest diameter tank 



 114

   

Note: Re-circulated effluent, if provided for in the design, should be allowed for in calculating the upward 

velocity. 

 

6.3.5 DESIGN OF ACTIVATED SLUDGE CLARIFIERS. 

The design of clarifiers follows the same principles as for Humus Tanks except that the limiting surface 

loadings are lower (maximum 1.0 m/h at peak flow), and the solids flux on the floor of the tank may 

become limiting (not more than about 7 kg/m2.d ). This is described in greater detail below. 

6.3.5.1 Detention Time  

Nominal detention periods should be in the 2 to 3 hour range at the average design flow rate including 

consideration for recirculation. Detention periods in clarifiers vary with surface-loading rates and side-

water depths. The detention periods for final clarifiers following various activated sludge processes should 

be adjusted to between 2 and 4 hours dependent upon the type of process, design flow, recirculation rate, 

and surface-loading rate. 

6.3.5.2 Surface-Loading Rates  

Surface-loading rates for final clarifiers following activated sludge processes, such as: conventional, step 

aeration, contact stabilisation or the carbonaceous stage of separate-stage nitrification, shall not exceed 

1.2 m/h Surface-loading rates for final clarifiers following an extended aeration process shall not exceed 

1.0 m/h at peak hourly flow. Surface-loading rates for final clarifiers following separate-stage nitrification 

shall not exceed 1.0 m/h at peak hourly flow.  

6.3.5.3  Solids Loading Rate (solids flux) 

The solids loading rate (solids flux), excluding chemical additives applied to final clarifiers, shall not 

exceed 5 kg/m2.h at peak flow rate with 100% recirculation. Clarifiers following an extended aeration 

process or an oxidation ditch should not exceed this loading rate. The solids loading rate for final clarifiers 

following most activated sludge processes shall not exceed 8 kg/m2.h at peak hourly flow. The designer 

should assure that the clarifier area provided is equal to the greater of that required by surface-loading or 

by solids loading rates based on the maximum sludge volume index (SVI) anticipated and mixed-liquor 

suspended solids (MLSS). 

 

The solids-loading rate for an activated-sludge clarifier may be computed by dividing the total solids 

applied by the surface area of the tank as follows:  

 

Surface Loading Rate (kg/m2.h) = MLSS (p+r) . Q/A        ……………………………………..(6.1)  

             



 115

Where: 

MLSS  = kg/m3    

p  = peak flow factor 

r  =  recycle ratio  (usually 1:1) 

Q  = average flow per hour  (m3/h) 

A =  surface area (horizontal floor area) of tank  (m2)   

6.3.5.4   Sludge Storage  

The floors of circular clarifiers shall be sloped at about (1:12) to form an inverted cone to a central sludge 

hopper. Simple mechanical collectors are recommended over the suction or siphon type for nutrient 

removal plants or where denitrification occurs in the aeration tank since rapid recirculation of solids is not 

required. Suction lift or siphon removal of sludge from flat-bottomed tanks is preferred where rapid 

removal of sludge is desirable (no denitrification and high temperatures). 

 

The sludge or settled solids in clarifiers shall be scraped or drawn to a hopper or sump appropriately 

located for removal. The minimum slope of the side walls of sludge hoppers shall be 1.7 vertical to 1.0 

horizontal. Hopper bottoms shall have a maximum dimension of 600 mm. Hopper walls shall be smooth 

with rounded corners. Extra depth sludge hoppers for sludge thickening are not advisable.  

 

6.4 CONCLUSION 

Besides ensuring that sedimentation tanks are sized in accordance with the loading criteria set out above, 

it is essential that such elements as the inlet, stilling box, scum board, weirs and launders and sludge 

draw-off lines are correctly designed in accordance with the criteria laid down. Adjustable weirs should be 

installed so as to obtain a uniform overflow of settled sewage at all points around the tank. Arrangements 

should be provided for cleaning sludge draw-off pipes. The sludge draw-off point should be easily 

accessible for sampling and observation during sludge draw-off periods. 

 

6.5 WORKED EXAMPLES 

Task   - Design a primary sedimentation tank arrangement, and an activated sludge clarifier arrangement 

for a 10 Ml/d works 

 

Hydraulic Load 

Assume a peak flow factor of 2.5 

Average hourly flow rate  =  10 x 1000/24  =  417 m3/h 

Peak hourly flow rate  =  10 x 1000 x 2.5/24  =  1042 m3/h 

 



 116

Primary Sedimentation Tank (PST) 

Select a maximum surface loading (Upflow rate) at peak flow of 2.2 m/h 

Area of sedimentation tank(s)  =  1042/2.2  =  474 m2 

The works is larger than 500 kl/d so at least two PST’s should be provided to give a degree of standby. 

Select two tanks for reason of economy 

Area per tank  =  474/2  =  237 m2 

Diameter of tank  =  (237/π)0,5 x 2  =  17,37  (say)  17.5 m 

Check weir loading  =  (1042/2)/(17.5 x π)  =  9.5 m3/m.h  (which is OK)  

Select Sidewater depth (SWD) of 2.5 m 

Stilling chamber diameter @ 20% of diameter =  17.5 x 0.2 =  3.5 m 

Stilling chamber depth @ 65% of SWD  =  2.5 x 0.65 = 1.625 m. 

Check outflow velocity from stilling chamber  =  [(1042/2)/60] / π x (3.5/2)2  =  0.9 m/min (which is OK) 

Weirs, baffles, and channels to be as specified above 

 

Activated sludge clarifier 

Select a maximum surface loading (upflow rate) of 1 m/h 

Area of clarifiers  =  1042/1 = 1042 m2 

The works is larger than 500 kl/d so at least two clarifiers should be provided to give a degree of standby. 

Select two tanks for reason of economy 

Area per tank  =  1042/2  =  521 m2 

Diameter of tank  =  (521/π)0,5 x 2  =  25.7  (say)  26 m 

Check weir loading  =  (1042/2)/(26 x π)  =  6.4 m3/m.h  (which is OK)  

Select Sidewater depth (SWD) of 3.0 m 

Stilling chamber diameter @ 20% of diameter =  26  x 0.2 =  5.2 m 

Stilling chamber depth @ 65% of SWD  =  3.0 x 0.65 =  1.95 m. 

Check outflow velocity from stilling chamber  =  [(1042/2)/60] / π x (5.2/2)2  =  0.4 m/min (which is OK) 

Check solids flux - assume MLSS of 4 000 mg/l and a return activated sludge ratio of 1:1 (on average 

flow) 

Peak solids load on clarifier  =  (1042 + 417) x 4000/1000  =  5 835 kg/h 

Solids flux  =  5835/(521 x 2)  =  5.6 kg/m2.h  (which is satisfactory) 

Weirs, baffles, and channels to be as specified above 

 

 



 117

CCHHAAPPTTEERR  77  

 

7. ACTIVATED SLUDGE 

7.1 ACTIVATED SLUDGE PROCESSES 

7.1.1 INTRODUCTION 

The activated sludge process effects oxidation of organic compounds similar to a biological filter but 

whereas sewage trickles over a packed bed in a biofilter, the activated sludge process necessitates that 

oxygen is introduced by mechanical means into the liquid. In the biological filter, the purifying micro-

organisms are attached to the media as a relatively thin film, but in the activated sludge process these 

micro-organisms are suspended in the liquid as an 'active' sludge. 

 

The process comprises a reactor basin in which micro-organisms are suspended in the sewage, oxygen 

is introduced by mechanical means and bio-chemical reactions take place by which organic pollutants are 

removed from the sewage. The suspended active sludge is separated from the effluent in a clarifier and is 

returned to the reactor. The mass of active sludge continually grows and sludge has to be wasted from 

the system from time to time to maintain the correct balance. 

 

 

FIGURE 7.1.1: Typical activated sludge reactor basin (eWISA) 

 

It should be clearly understood that the active sludge is a living microbial culture which develops in the 

process. This active sludge is not composed of the sludge which is introduced with the sewage, but grows 

as a result of the organic 'food' present in the influent. The composition and characteristics of this active 